



SGS U.S. Testing Company Inc.

291 Fairfield Avenue • Fairfield, NJ 07004-3833 • Tel: 973-575-5252 • Fax: 973-575-0799

CLIENT: Sequentia Inc.
450 North Highway 368
Grand Junction, TN 38039

Attn.: Fred Parker

Test Report No: 174876	Date: February 27, 2003
-------------------------------	--------------------------------

SAMPLE SUBMITTED BY CLIENT AS: 0.035" Laminating Panel

DATE OF RECEIPT: February 24, 2003

TESTING PERIOD: February 25, 2003

TEST REQUESTED: Flammability of Interior Materials

TEST RESULTS: Please refer to page 2

CONCLUSION: The submitted sample meets the requirement of the Department of Transportation Motor Vehicle Safety Standard 302 "Flammability of Interior Materials".

PREPARED BY:

SIGNED FOR AND ON BEHALF OF
SGS U.S. TESTING COMPANY INC.

Eduardo E. Rodriguez
Technician - Flammability
Textiles

Linda Kinderman
Supervisor - Flammability
Textiles

nf

Page 1 of 2

This report is issued by SGS U.S. Testing Company Inc. under its General Conditions for Testing Services, as printed on reverse side. SGS U.S. Testing's responsibility under this report is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement, samples are not retained by SGS U.S. Testing for more than 30 days. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. Neither the name, seals, marks nor insignia of SGS U.S. Testing may be used in any advertising or promotional materials without the prior written approval of SGS U.S. Testing. The test report cannot be reproduced, except in full, without prior written permission of SGS U.S. Testing Company Inc.

